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[AAODEL JITLE SECTION PAGE
8BC TONGUE & CENTRE SECTION 1979 9 2
R " | PART NUmBER DESCRIPTION
1 01-140-027 Hinge Pin
2 00-354-032 Bolt UNC 1/2" x 3/4"
3 01-140-035 Flipper
4 01-140-041 Flipper Stop
5 01-141=-000 Centre Section
6 01-140-043 Wheel Cylinder Upright
7 00=365-022 Nut UNC 1 1/2"
8 01-140-052 Eye Bolt
01-140-048 Eyve Bolt w/Turned Threads
9 00-366-009 Locknut UNC 1" - 8 CAD
10 01-140-085 Centre Linkage
11 00=-356=002 Bolt UNC 1" x 3"
12 01-140-037 Draw Clevis
13 01-140-042 Draw Clevis Stop Block
14 01-147-000 Draw Tongue
15 00-354~-032 Bolt 1/2" x 3/4"
1e 01-140-044 Draw Pin
17 01-140-053 Jack
18 00-356~004 Bolt UNC 1" x 3 1/2"
19 00-356-000 Bolt UNC 3/4" x 3"
20 00-366-007 Lotknut 3/4"
21 01-140-055 Slow Moving Sign
22 00-366-009 Locknut 1"
23 05-030-270 Jack Handle







SECTION

MODEL F’TTLE PAGE
SBC WINGS 1979 : 9 4
REFERENCE | pART NUMBER DESCRIPTION
2 01-140-030 Folding Upright
3 01-142-002 Side Extension 33'9" Left
4 01-143~002 Side Extension 28'7" Left
5 01-144-002 Side. Extension 22'8" Left
6 01-142-001 Side Extension 33'9" Right
7 01-143-001 Side Extension 28'7" Right
8 01-144-001 Side Extension 22'8" Right
9 01-140~105 Wheel Cylinder Upright
10 00-356-000 Bolt UNC 3/4" x 3"
11 00~366-007 Locknut UNC 3/4"
12 00~373-003 Bolt UNC 3/4" x 4"
13 00-365-019 Nut UNC 3/4" - 10
14 01~140-054 Light
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TITLE

WHEEL ASSEMBLIES 1979
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MODEL TITLE SECTION PAGE
SBC I-r WHEELS 1979 9 6
R%FfagggE PART NUMBER DESCRIPTION

1 00-473-009 Tube

2 00-473-007 Tire 760 % 16 - 8 Ply

3 01-140-088 Wheel 15" x 6" x 6

4 00-473-005 Dust Cap

5 00~366-011 Slotted Nut

6 00-381-021 Washer

7 00-452=000 Front Bearing

8 00-452-001 Front Bearing Race

S 00-473-004 Hub w/Front & Rear Race
10 00~452-005 Rear Bearing Race

11 00-452~004 Rear Bearing

12 00-473=-000 Seal

13 01-140-009 Tandem Arm

14 00-452-007 Rear Bearing Race

15 00-452-006 Rear Bearing

i6 00-473-001 Seal
18 00=~383-003 Cotter Pin

19 00-473~-006 Dust Cap
20 00-366-012 -8lotted Nut
21 00-452-002 Front Bearing
22 00-452-003 Front Bearing Race
23 00-373-001 Img Bolt

30 01-140-097 Centre Section Wheel Axle
31 01-140-056 0il Impregnated Bronze Bushing
32 01~140-001 Centre Section Wheel Arm
33 00~-354-039 Bolt UNC 1/2" x 3"
34 00-366~005 Lock Nut UNC l{2"

38 01-140-020 Side Extension Wheel Arm
40 01-140-089 Wheel 15" x 8" x 6
41 00-473-008 Tire 950 x 15 - & ply
42 00-473-010 Tube

43 01-140-047 Side Extension Wheel Bxle
45 01-140-014 Centre Torgion Axle
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MODEL TITLE SECTION PAGE
SBC HYDRAULICS 1979 9 8
RS | PART NUMBER DESCRIPTION
1 00-470-001 Elbow 1/2" Tnt. Pipe /37° Flare
2 00-470-002 Elbow 1/2" Ext. Pipe /37 Flare
3 00-470-003 Tee 3/8"
4 00-470-004 Tea 1/2" °
5 00-470-000 Adapter 1/2" Ext. Pipe /37 Flare
& 00-470-005 Restrictor 1/16"
7 00=-470-006 3/8" Hose Clamp
8 00-470-007 1/2" Hose Clamp
9 00-365-006 Nut 1/4"
10 01-140-068 Hose Assembly “"A" 236"
11 01~-140-069 Hose Agsembly "B" 58"
12 01~-140-070 Hose Assembly "C" 307
13 01-140-071 Hose Assembly "D"™ 171"
14 01l-140-072 Hose Asgembly "E" 81"
15 01-140~073 Hose Assembly "r" 175"
16 01~140-074 flose Assembly "G" 160" B
17 .01-140-075 Hose Assembly "H" 145"
18 01-140-076 Hose Assembly "I 140"
19 01-140~077 Hose Assembly "J" 104"
20 01~-140-078 Hose Assgembly "K" 88Y%
25 01-140-057 Master Cylinder 3.5 x 8"
26 01-140-058 Slave Cylinder 3.25 " x 8"
01-140~059

SN
~J

Cylinder 3.5" x 24"




MODEL
SBC

TITLE

CROSS CYLINDERS

SECTION
9

PAGE

3.5x24
CYLINDER

3.5x8
CYLINDER

3.25x8
CYLINDER




MODEL TITLE SECTION PAGE
SBC CROSS CYLINDERS 2 10
A eEs s | PART NUMBER DESCRIPTION
1 00-474-000 Clevig Pin (1"}
2 00-474-001 Clevis Nut
3 00~-474-002 Wiper
4 00-474=-003 Back Up (Rod)
5 00-474-004 O-Ring (Rod)
6 00=474=-005 Head
7 00~474~006 O=-Ring (Tube)
8 00-474-007 Pigton
9 00-474-008 Tie Rod
11 00-474-009 Pipe Plug
12 00=-474-010 Tie Rod Nut
13 00-474-011 Pin Clip
14 00-474-012 Cap Screw
15 00--474-013 Clevis (1" Pin Hole" Std.)
1le 00-474-014 Rod
17 00~474-015 Clevis
18 00-474-016 Back Up Piston
19 00-474~017 Piston Nut
20 00-474-018 Tube
21 00-474-019 Base (1" Pin Hole) S5td.
23 00-474-020 Cap Screw
24 00~474-021 Rod
25 00-474-022 Cartridge Assy.
26 00~474-023 Collar
29 00~-474-024 Head
30 00~-474-025 Spring Washer
31 00-474-026 Back-up
32 00-474-027 Feed Tube
33 00-474-028 O-Ring
34 00~474-029 Base
35 00-474~030 Clevis Pin
36 00-474-031 Actuator Stop
37 00=-474~-032 Roll Pin
38 00-474-033 Poppet
39 00-474-034 Spring
40 00-474~035 O-Ring
41 00-474-036 Seat
46 00-474-037 Tube
47 00-474-038 Tie Rod
48 00-474-039 Rod
49 00-474~040 O-Ring
50 00-474~041 Piston Nut
51 00-474-042 Tie Rod
52 00-474-043 Tube
54 00-474-044 Base
55 00-474~-045 Head
56 00-474-046 Back Up {Piston)
57 00-474-047 Piston
59 00-474-048 Seal Kit (3.25 x 8)
60 00-474-049 Seal Kit (3.5 x 8)
61 00-474-050 Seal Kit (3.5 x 24)
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MODEL TITLE SECTION PAGE
SBC r TONGUE & CENTRE SECTION 1980 9 12
REFERERCE | pART NUMBER DESCRIPTION
1 01-140-143 Hinge Pin
2 00-383-013 Roll Pin 3/8" x 2 1/2"
3 01~140~-035 Flipper
4 01-140-041 Flipper Stop
5 01-141-074 Centre Section
6 01-140-043 Wheel Cylindexr Upright
7 00-365-022 Nut UnNC 1 1/2"
8 01-140-052 Eye Bolt
01-140-161 Eye Bolt w/Turned Threads
g 00=-366-009 Locknut UNC 1" - 8 CAD
10 01-140-148 Centre Linkage
11 00=-356-002 Bolt UNC 1" x 3"
12 01-140-=037 braw Clevis
13 01-140-042 Draw Clevis Stop Block
14 01-147=-000 Draw Tongue
15 00-383-013 Roll Pin 3/8" x 2 1/2"
15 01=140-147 Draw Pin
17 01-140-053 Jack
18 00=-356-004 Bolt UNC 1" x 3 1/2"
19 00=356-000 Bolt UNC 3/4" x 3"
20 00-366-007 Locknut 3/4"
21 01=-140-055 Slow Moving Sign
22 00-366-009 Locknut 1"
23 00-365-006 1/4" Nut
24 01-140-206 Optional Single Clevis
25 00-383-008 Lynch Pin 5/16 x 1 1/2
26 05-030-270 Jack Handle







MODEL TITLE SECTION PAGE
SBC {- WINGS 1980 9 14
R EEe- | PART NUMBER DESCRIPTION
1 01-142-070 Side Extension 33'9 Left
01-143-021 Side Extension 28'7 Left
01-144-021 Side Extension 22'8 Left
01-142-069 Side Extension 3379 Right
01-143-020 Side Extension 28'7 Right
01-144-020 Side Extension 22'8 Right
2 01-145-001 Special Wing 28'7 Right
01-145-002 Special Wing 28'7 Left
3 01-140-030 Folding Upright
4 01-140~-164 Inside Folding Upxight
5 01-140-166 Outside Folding Upright
6 00-356~000 Bolt UNC 3/4" x 3"
7 00-366~007 Locknut UNC 3/4"
8 01-140-054 Light
9 01-140~105 Wheel Cylinder Upricght
10 00-373-003 Bolt UNC 3/4" x 4"
11 00-365~019 Nut UNC 3/4" - 10
38 00-356~-010 Bolt 5/8" x 2"
39 00-366-006 Locknut 5/8"
40 01-146-001 2'7" Bolt On Wing Right

01-146~002

2'7" Bolt On Wing Left
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SECTION

MODEL TITLE PAGE
SBC WHEEL ASSEMBLIES 1980 9 le
REFERENCE | parT NUMBER DESCRIPTION
1 00-473-009 Tube
2 00-473-007 Tire 760 x 15 ~ 8 ply
3 01-140-088 Wheel 15" x 6" x 6
4 00-473-005 Dust Cap
5 00-366-011 Slotted Nut
6 00-381~-021 Washer
7 00-452=-000 Front Bearing
8 00~-452~-001 Front Bearing Race
9 00-473-004 Hub w/Front & Rear Race
10 00-452=005 Rear Bearing Race
11 00-452~004 Rear Bearing
12 00-473-000 Seal
13 01-140-009 Tandem Arm
14 00-452=007 Rear Bearing Race
15 00-452-006 Rear Bearing
16 00-473-001 Seal
18 00~383-003 Cotter Pin
19 00-473-006 Dust Cap
20 00-366-012 Slotted Nut
21 00-452~002 Front Bearing
22 00-452-003 Front Bearing Race
23 00-373-006 Lug Bolt 9/16" x 1 1/2"
30 01-140-162 Centre Section Wheel Axle
31 01-140-056 0il Impregnated Bronze Bushing
32 01-140-001 Centre Section Wheel Arm
33 00-354~039 Bolt UNC 1/2" x 3"
34 00-366-005 Lock Mut UNC L/2"
38 01-140-020 Side Extension Wheel Azm
40 01-140-089 Wheel 15" % 8" x 6
41 00-473-008 Tire 950 x 15 - 6 Ply
42 00-473-010 Tube
43 01~-140-047 Side Extension Wheel Axle
44 00-473~014 4000 1b. Hub
- 45 00-473-015 5000 1b. Hub
46 01-140-048 Tandem Wheel Complete
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MODEL TITLE SECTION PAGE
SBC [‘ CROSS HYDRAULICS 1980 9 18
R ERENe" |  PaRT NUMBER DESCRIPTION

1 00-470-003 3/8" Tee 372 J.I.C. Male Overall
2 00-470-004 1/2" Tee 37 J.I.C. Male Overall
4 00-470-007 1/2% Hose Clamp
6 01-140-068 3/8" Hoge 236" (6.0 m)
7 01-140-131 3/8" Hose 58" (1.5 m)
8 01-140-132 3/8" Hose 30" (0.8 m)
9 01-140~-188 3/8" Hose 171" (4.3m)

10 01-140-187 3/8" Hose 81" (2.0 m)

11 01-140-134 3/8" Hose 195" (4.9 m)

12 01~-140-136 3/8" Hose 160" (4.1 m)

13 01-140~138 3/8" Hose 145" (3.7 m}

14 01-140-135 3/8" Hose 140" (3.5 m)

15 01-140-137 3/8" Hose 104" (2.6 m)

16 0L-140~139 3/8" Hose 90" (2.2 m)

17 01-140-140 3.5" x 8" Master Cylinder

18 01-140-141 3.25" x 8" slave Cylinder

19 01-140-142 3.5" x 24" Standard Cylinder

20 01-140-153 Flow Divider

21 00-354~003 Two of 1/4" x 3" Bolts

00-365-006 1/4" Nuts




MODEL | [FITCE : SECTION
SBC PRINCE HYDRAULICS 1980 22728’ 34’ 9
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SECTION

MODEL TITLE PAGE
SBC PRINCE HYDRAULICS 1980 9 20
REFERENCE | PART NUMBER DESCRIPTION
1 00-470-003 3/8" Tee 372 J.I.C. Male Overall
2 00~470-004 1/2" Tee 37 J.I.C. Male Overall
4 00-470-007 1/2" Hose Clamp
6 01-140-068 3/8" Hose 236" (6.0 m)
7 01-140-131 3/8" Hose 58" (1.5 m)
8 01-140-132 3/8" Hose 30" (0.8 m)
9 01-140-188 1/2" Hose 171" {(4.3m) J.I.C.
10 01-140-187 3/8" Hose 81" (2.0 m)
11 01-140-134 3/8" Hose 195" (4.9m)
1z 01-140-136 3/8" Hose 160" (4.1 m)
13 01-140~138 3/8" Hose 145" (3.7 m)
14 01=140-135 3/8" Hose 140" (3.5 nm)
15 01l-140-137 3/8" Hose 104" (2.6 m)
15 01-140-139 3/8" Hose 90" (2.2 m)
17 01-140-196w 3.5" x 8" Master Cylindere
18 01-140-197 3.2h" x 8" Slave Cylinder
19 01-140-199 3.5" x 24" Standard Cylinder
20 01-140-153 Flow bivider
21 00-354-003 Two of 1/4" x 3" Bolts
00-365-006 1/4" Nut
22 01-140-071 1/2" Hose 171" (4.3 m) J.L.C.
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MODEL TITLE SECTION PAGE
SBC PRINCE HYDRAULICS 1980 40! 9 22
RETERENCE | PART NUMBER DESCRIPTION

1 01-140-068 3/8" Hose 236" (6.0 m)

2 01-140-190 3/8" Hose 32"

3 01-140-192 3/8" Hose 110" (2.8m)

& 01-140-191 3/8" Hose 20" (0.5.m)

5 01-140-189 3/8" Hose 60" (1.5 m)

6 01-140-188 1/2" Hose 171" {4.3 m)

7 01-140-071 1/2" Hose 171" (4.3 m}

8 01-140-187 3/8" Hose 81" (2.1 m}

9 01-140-137 3/8" Hosze 104" )

10 01-140-193 3/8" Hose 1207 m)

11 01-140-194 3/8" Hose 248" m)

12 00~470-003 3/8" Tee 37 J.I.C. All Male
13 00-470-004 1/2" Tee 37° J.I.C. All Male
14 01-140-153 Flow Divider _

15 01-140-196 3 L/2" x 8" Master Cylinder

16 01-140-197 3 1/4" x 8" Slave Cylinder

17 01-140-198 3" x 8" Blave Cylinder

18 01-140-199% 3 1/2" x 24" Standard Cylinder
18 00-470-007 Hose Clamp
20 00-354-003 Two of 1/4™ x 3" Bolt

00-365-006 1/4" Nut
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[MODEL TITLE SECTION PAGE
SBC CROSS CYLINDERS 1980 9 24
REFENENGE | PART NUMBER DESCRIPTION
1 00-474-000 Clevis Pin (Base)
2. 00-474-001 Clevis Nut
3 00-474=-002 Wiper
4 00=474-003 Back Up (Rod}
5 00-474-004 0-Ring (Rod)
6 00-474-069 Head
7 00-474-006 O~Ring {Tube)
8 00-474--007 Pigton
9 00-474-008 Tie Rod
11 00-474-009 Pipe Plug
12 00-474-010 - Tie Rod Nut
13 00-474-011 Pin Clip
14 00~474-012 Cap Screw
15 00-474=-013 Clevis -
16 00=474=014 Rod
17 00-474-015 Clevis
18 00=474=016 Back Up Piston
19 00-474-017 Piston Nut
20 00-474-018 Tube
21 00-474-070 Base
23 00-474-020 Cap Screw
24 00-474-021 Rod
25 00-474-022 Cartridge Assy.
26 00-474-023 Collar
29 00~-474-071 Head
30 00-474~025 Spring Washer
31 00-474-026 Back-up
32 00-474-027 Feed Tube
33 00-474-028 O-Ring
34 00-474-029 Base
35 00-474-030 Clevis Pin
36 00—-474-031 Actuator Stop
37 00-474~-032 Roll Pin
38 00-474-033 Poppet
39 00-474-034 Spring
40 00~474-035 O-Ring
41 00=474=036 Seat
46 00-474-037 Tube
47 00-474-038 Tie Rod
48 00-474-039 Rod
49 00-474~040 O-Ring
50 00-474-041 Piston Nut
51 00-474=-042 Tie Rod
52 00-474-043 Tube
54 00-474-072 Base
55 00-474-073 Head
56 00-474-046 Back Up (Piston)
57 00=474-047 Piston
58 00-474-051 O-Ring
59 00-474-048 ¥ Seal Kit (3.25 x 8)
60 00-474-049 = Seal Xit (3.5 x 8)
61 00-474-050 Seal Kit (3.5 x 24)
62 00~-474-068 Clevis Pin (Rod)




[WODEL TITLE . SECTION PAGE]
SBC PRINCE CYLINDERS 1980 9 25

35x24
CYLINDER

3.5x8
CYLINDER
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DEC . 1 1989

%MODEL TITLE SECTION PAGE
| $BC PRINCE CYLINDERS 1980 9 26
A eeeE | PART NUMBER DESCRIPTION
1 00-474-149 Clevis Pin
2 00-474-148 Clevis Pin
3 00-474-091 Piston Rod
4 00-474-088 Pigton Rod
5 00-474-089 Piston Rod
6 00~-474-145 Wiper
7 00-474-147 Wiper
8 C0~-474-113 Gland
9 00-474-110 Gland
10 00=-474-111 Gland
11 00-474-108 Piston
12 00~-474~105 Piston
13 00-474-106 Piston
14 00-474-170 Locknut
15 00-474-100 Tie Rod
IR 00=474-098 Tie Rod
17 00-474~-099 Tie Rod
18 00-474-096 Tube
19 00-474-093 Tube
20 00-474-094 Tube
21 00-474-117 Butt Clevis
22 00=-474-115 Butt Clevis
23 00-474-171 Butt Clevis
24 00-474-154 SAE ORB Plug
25 00-474-162 Valve Assembly
26 00~474-161 Striker Plate
27 00-474-172 Rod Clevis aAssembly
28 00-474-102 Rod Clevis Assermbly
29 00-474-158 Packing Kit
30 00=-474-~155 Packing Kit
31 00-474-156 Packing Kit
32 00-474-143 BU Washer
33 00-474-144 BU Washer
34 00-474-167 Urethane Seal
35 00-474~1613 PU Washer
36 00-474-160 Manifold Tube
37 00-474-152 Seat
38 00-474~150 Poppet
39 00-474-137 BU Washer
40 00-474-138 BU Washer
41 00-474-104 Rod Clevis Assembly
44 00~-474-104 Clevis Assy.
45 00-474~-090 Piston Rod
46 00-474-146 Wiper
47 00-474-112 Gland
48 00-474~140 BU Washer
49 00-474-107 Piston
50 00-474~151 Poppet (Replace with 00-474-~150)
51 00-474-153 Seat (Replace with 00-474-152)
52 00~474-095 Tube
53 00-474-116 Butt Clevis
54 00=-474-157 Packing Kit
42 00-474-174 Hair Pin
43 00~-474-173 Cotter Pin
55 00-474-119 O~Ring
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PAGE

MODEL TITLE SECTION
SBC PRINCE HYDRAULICS W/CHECK VALVE 9 28
REFERENCE | PART NUMBER DESCRIPTION
1 00-470-003 3/8" Tee 37° J.I.C. Male Overall
6 01-140-068 3/8" Hose 236" (6.0 m)
7 0i-140-131 3/8" Hose 58" (1.5 m)
8 01-140-132 3/8" Hose 30" (0.8 m)
9 01-140-188 1/2" Hose 171" (4.3 m) J.T.C.
10 01-140-187 3/8" Hoge 81" (2.0 m)
11 01-140-134 3/8" Hose 195" (4.9 m)
12 01-140-136 3/8" Hose 160" (4.1 m}
13 01-140-138 3/8" Hose 145" (3.7 m)
14 0L~140-135 3/8" Hose 140" (3.5 m)
15 01=-140-137 3/8" Hose 104" {2.6 m)
16 01-140-139 3/8" Hose 90" (2.2 m)
17 01-140-196 3.5" x 8" Master Cylinder
18 01-140-197 3.25 " % 8" gslave Cylinder
19 01-140-199 3.5" x 24" Standard Cylindexr
21 00-354-003 Two of 1/4" x 3" Bolts
00-365-006 1/4" Nut
22 01-140-071 1/2" Hose 171" (4.3 m} J.I.C.
23 01-140-224 Flow Divider
24 00-470-004 #8_JIC 37° Tee
25 00-470-019 20" Elbow
26 00-470-020 Adaptor
27 05-030-130 Check Valve
28 00-470-030 Adaptor
29 05-030-132 Hose Assembly
30 00-470-018 Adaptor
31 00-470-017 Swivel Nut Runtee
32 00-470-037 Flow Divider Repair Xit
33 01-140-241 5/64 Divider Orifice
01-140-225 1/16 pivider Orifice (Barly Models)
34 00-470-038 Flow Divider Plug
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MODEL TITLE SECTION PAGE
SBC PRINCE HYDRAULICS W/CHECK VALVES ‘ 9 30
R ovoen | PART NUMBER DESCRIPTION -
1 01-140-068 3/8" Hose 236" (6.0 m)
2 01-140-190 3/8" Hose 32" (0.8m)
3 01-140-192 3/8" Hose 110" (2.8 m)
4 01-140-191 3/8" Hosgse 20" (0.5 m)
5 01-140-189 3/8" Hose 60" {1.5 m)
6 01-140-188 1/2" Hose 171" (4.3 m)
7 01-140-071 1/2" Hose 171" (4.3 m)
8 01-140-187 3/8" Hose 81" (2.1 m}
9 01-140-137 3/8" Hose 104" (2.6 m)
10 01-140-193 3/8" Hose 120" (3.0 m)
11 01-140-194 3/8" Hose 238" (6.3 m)
12 00~470-003 3/8" Tee 37 J.I.C. All Male
15 01~-140-196 3 1/2" % 8" Master Cylinder
16 01-120-197 3 1/4™ x 8" slave Cylinder
i7 31-140~198 3" x 8" Slave Cylinder
18 01-140-199 3 1/2" x 24" Standard Cylinder
20 C0-354-003 Two of 1/4" x 3" Bolt
C0~365-006 1/4" TLocknut
23 01-140-224 Flow Divider
24 00-470-004 #8_JIC 37° Tee
25 00-470~-019 90 Elbow
26 00-470-020 Adaptor
27 05-030-130 Check Valve
28 00-470-030 Adaptor
29 05-030-132 Hose Assembly
30 00-470-018 Adaptor
31 00-470-017 Swivel Nut Runtee
32 00-470-037 Flow divider Repair Kit
33 01~-140~241 5/64 Divider Orifice
01-140-225 1/16 Divider OQrifice (Early Models)
34 00~-470-038 Flow Divider Plug
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MODEL

|

SBC TONGUE / CENTRE SECTION ~ 1983....
RE
JSSEEF?E PART NUMBER DESCHIPTION
L 01-141-081 centre Section
2 Q1-147-017 Draw Tongue
3 01~140-037 Draw Clevis
4 01-140-20% optional single Clevis
5 01-140-042 grethane Stop Block
& 0l-140-147 braw Clevis Pin
7 00-383-013 Roll Pin 3/8" ¥ 2 1/2"
8 05-030-046 Jack
E 05-030-135 centre Link
10 01-140-458 gye Bolt (Replaces 01-140-052 & 01-140-161)
1 00-365-022 Mut 1 %"
12 00-356-002 polt 1" x 3"
13 00~366-009 Lodk tut 1"
id 00—-373-007 Bolt 1" x 34" w/2" shoulder
15 01-140-353 Torsion Axle
15 01-140-359 Bearing
17 00-471-000 crease Fitting
18 00-1355-019 solt 3/4" % 2"
19 00-366-007 Lock Nut 3/4"
20 06-001-188 shims
21 01-140-043 Wwheel cylinder Upright - Reg. Tine
01-140-382 Ccylinder Upright for High Tine
22 00—-356-000 Bolt 3/4" x 3"
23 01-140-035 Flipper
24 01-140-041 Urethane Stop Block
25 01-140-143 Hinge Pin
26 01.-000-403 y - Bolt - optional
27 01-140-213 Jack Attachment -~ optional
28 00-315-009 gut M 12 - optional
29 05-030-103 Jack 3TM-15-5 ~ optional
30 01-140-214 rear Jack assembly -~ optional
31 01-140-055 slow Moving Sidn
32 00-333-014 Lynch Pin 5/16" x 14"
33 00-470-047 Hose Clamp %"
34 00~470-007 Hose Clamp 3/8"
35 00-361-039 carriage Bolt L ox 1Y
36 00-365-006 Hut %"
37 01-147-010 Jack Mount, Tube
38 05-030-270 Jack Handle
39 00-356-126 Bolt 3/8" x 1=3/4"
449 00-366-004 Locknut 3/8"
41 01-141-089 Bolt—-on Tine bar
42 01-140-180 Spade for Sign
43 01-141-053 Bracket for Sign







Lynch Pin

MODEL FITLE SECTION PAGE
SBC "“ WINGS - Single Wheel s 34
A oeeC | PART NUMBER DESCRIPTION
1 01-148-000 20" Wing R.H.
01-148-001 20' Wing L.H.
01-144-020 23' Wing R.H.
01-144-021 23' Wing L.H.
01-143-020 28' Wing R.H. (01d style) TANDEM WHEEL AFTER 1984
01-143-021 28' Wing L.H. (01d style) " K " "
01-142-069 34" Wing R.H. (01d style) " . )
01-142-070 34 Wing L.H. (0ld style) " " " "
2 01-~145=001 28' Special Wing R.H. (0ld style} » = w -
01-145-002 28' Special Wing L.H. (0ld style) ~ N "
3 01-146-001 2'7" Bolt on Wing R.H.
01-146-002 2'7" Bolt on Wing L.H.
4 01-140-030 Wing Fold Cylinder Upright
5 01-=140-164 Inside Cylinder Upright - 40'
6 01-140-166 Outside Cylinder Upright - 40°
7 00-~356-000 Bolt 3/4" x 3"
8 00-366-007 Lack Nut 3/4"
© 01-140-105 Wheel Cylinder Upright - Reg. Tine
01~-140-387 Cylinder Upright for High Tine
10 01-140-035 Flipper
11 01-140-041 Urethane Stop Block
14 00-373-003 Bolt 3/4" x 4"
15 00~365-019 Nut 3/4"
16 00-356-010 Bolt 5/8" x 2"
17 00-366~006 Lock Nut 5/8"
18 00~361-039 Carriage Bolt 1/4" x1"
19 00-365-006 Nut 1/4"
20 00-470-007 Hose Clamp 3/8"
21 00-333-014




' TITLE
WINGS FOR TANDEM WHEELS -1984....

sSBC




MODEL TITLE SECTION PAGE |
SBC WINGS FOR TANDEM WHEELS - 1984.... rg 36
R OMSESE | PART NUMBER DESCRIPTION
1 01-143-043 28' Wing R.H. Tandem
01-143-044 28" Wing L.H. Tandem
01-142-088 34" Wing R.H. Tandem
01-142-089 34' Wing L.H. Tandem
2 01-145-031 28' Special Wing R.H. Tandem
01-145-032 28' Special Wing L.H. Tandem -
3 01-146-001 2'7 Bolt on Wing R.H.
01-146-002 2'7 Bolt on Wing L.H.
4 01-140-030 Wing Fold Cylinder Upright
5 01-140-164 Inside Cylinder Upright 40°
6 01-140-166 Outside Cylinder Upright 40'
7. 00--356~000 - Bolt 3/4" x 3"
8 00-~366-007 Locknut 3/4"
9 01-140-105 Wheel Cylinder Upright - Reg. Tine
01-140-387 Wheel Cylinder Upright - High Tine
10 01-140-035 Flipper
11 01-140-041 Urethane Stop Block
12 00-373-003 Bolt 3/4" x 4"
13 60-365-019 Nut 3/4"
14 00-361-039 Carriage Bolt %" x 1"
15 00-365-006 Nut 4"
16 00-356-010 Bolt 5/8" x 2V
17 00-366-006 Loéknut 5/8"
18 00~-470-007 Hose Clamp 3/8"
19 00-333-014 Lynch Pin
20 0k~141-089 Bolt-0On Tine Bar
21 00-356-126 Bolt 3/8" x 1-3/4"
22 00=-366-004 Locknut 3/8"




MODEL ' TITLE SECTION PAGE|
SBC WHEEL ASSEMBLIES 4000 LB. HUBS 9 | .37




TITLE

SECTION
9

rAGE

MODEISBC WHEEL ASSEMBLIES 4000 1LB. HUBS _ 38
REF. NO. PART NUMBER DESCRIPTION
1 01-140-384 Centre Section Wheel Arm L.H.
2 01-140-363 Centre Section Wheel Arm R.H.
3 01—-140-009 | Tandem Arm Assy (Items 3, 6, 7, & 13) 4000#
4 00-473-001 Seal
5 00-452-006 Rear Bearing
0 00-452-007 Rear Bearing Race
7 00-452-003 Front Bearing Race
8 00-452-002 | Front Bearing
9 00381021 Wagher
10 00-366-=012 Slotted Nut
1 00--383=003 | Cotter Pin
12 00-473-606 Dust Cap
13 00471008 | Grease Fitting
14 00~-473-000 Seal 4000#
15 00-452—-004 | Rear Bearing 4000+#
16 00-452—005 Rear Bearing Race 4000#
18 00-452-001 Front Bearing Race 4000#
19 00—-452-000 Front Bearing 4000#
20 00-366—-011 | Slotted Nut 4000#
21 00-473-005 Dust Cap 4000#
22 00~473~-004 Hub 4600# - (Items ~ 16, 17, 18,'13,27)
23 00-473-014 Hub 4000# Complete (Items, 9, 11, 13-21) 4000#
24 00~-473-015 Tandem Acm & Bearings Cpl. (Items 3—13) 4000+
25 01-140-385 | Centre Section Wheel Arm Assembly L.H. (Items 1,24,2 of 23) 4000#
26 01-140- 1368 Cenire Section Wheel Arm Assembly R.H. (Items 2,24,2 of 23) 4000#
|27 00-373-006 Wheel Bolt
| 28 01-140-020 | Wing Wheel Arm
29 01-140-051 Wing Wheel Arm Assembly (Items 28,23}
30 01-140-162 Centre Section Wheel Axle
31 01-140~047 | Wing Wheel Axle
32 01-140-056 Bronze Bushing
33 06356003 Bolt 1/2"x 3"
34 00-366-005 | Lock Nut 1/2"
35 01--140-356 | Torsion Axle Link
| 36 01-140-351 Link Pin
Y 00~381-025 Washer 1" Narrow
33 00--383--028 Roll Pin 5/16"x 2"
| 39 00-473-009 | Tube
| 40 00—-473-007 Tire 760315
41 01-140-088 Wheel 15"x6"x 6
f 42 01-140-060 Centre Section, Wheels Comptete (Items 39, 40, 41)
ii 43 11 =140-089 Wheel 15"x8"x6
| 44 00—-473-008 | Tire950x15 -
| 45 00-473~010 Tube
| 46 01-140-061 | Wing Wheels Complete (Items 43, 44, 45)
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MODEL TITL SECTION  PAGE
SBC CTR. WHEEL ASSEMBLY 5000 LB. HUBS 9 38 B
REF. NO. PART NUMBER DESCRIPTION

1 01-140-384 | Centre Section Wheel Arm L.H.

2 01-140-363 Centre Section Wheel Arm R.H.

3 01-140-523 | Tandem Arm Assy (Items 3, 6, 7, & 13) 5000 # — FOR 760 X 15 WHEELS ONLY
4 00-473-001 Seal 5000 #

§ 00—-452-006 Rear Bearing 5000 #

6 00—-452-007 Rear Bearing Race 5000 #

7 00—-452-003 Front Bearing Race 5000 #

8 00452002 Front Bearing 5000 #

9 00-381-4021 Washer

10 00366012 Slotted Nut

11 00—383-003 Cotter Pin

12 00-473-006 Dust Cap

13 00—471 060 Grease Fitting

14 Use [tem Number 16

15 00—-373-006 Wheel Bolt

16 06—001-136 Hub 5000 # (Items — 6,7, 13, 14,15)

17 00-473-017 Hub 5000 # Compiete (Items 4 through 15)

18 00-473-040 Tandem Arm & Bearings Complete (Items 3 through 13) 5000 # - 760 X 15

19 01—140-528 Centre Section Wheel Arm Assembly L.H. (Items 1, 18,2 of 17) 5000 # -760 X 15
20 01-140-529 Centre Section Wheel Arm Assembly R.H. (Items 2, 18, 2 of 17) 5000 #-760 X 15
21 01-140-162 Center Section Wheel Axle

22 01—-140--056 Bronze Bushing

23 00—-356-003 Bolt 1/2" x 3"

24 00—366-005 Lock Nut 1/2"

25 01-140-356 Torsion Axle Link

26 01-140-351 Link Pin

27 00-381-025 Washer 1" Narrow

28 00—383-028 Roil Pin 5/16" x 2"
29 00—-473-009 Tube

30 00—473-007 Tire 760x 15

31 01-140-088 Wheel 15"x6"x6

32 01-140-060 Centre Section, Wheels Complete (Items 39, 40, 41)




MODEL
SBC

TITLE
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MODEL TITLE SECTION PAGE |
SBC TANDEM WING WHEELS 4000LB. HUBS 9 40
AR CMEESE | pART NUMBER DESCRIPTION
1 01 140 441 Tandem wing Wheel Arm L.H.
2 01 140 455 Tandém wing Wheel Arm R.H. .
3 01 140 009 Tandém. Arm Assembly (Items 3,6,7,13)
4 00 473 001 Seal ..
5 00 452 006 Rear Bearing
) 00 452 007 Rear Bearing Race
7 00 452 003 Front Bearing Race
8 00 452 002 Front Bearing
9 00 381 021 Washer
10 00 366 012 Slotted Nut
11 00 383 003 Cotter Pin
12 00 473 006 Dust Cap
13 00 47! 000 Grease Fitting
14 00 473 000 Seal
15 00 452 004 Rear Bearing
16 00 452 005 Rear Bearing Race
17 30 473 003 Hubk #4000 (NOT AVAILABLE use #22 - 00-473-004)
18 00 452 001 Front Bearing Race
19 00 452 000 Front Bearing
20 00 366 011 Slotted Nut
21 00 473 005 Dust Cap
22 00 473 004 Hub #4000 (Items 16,17,18,13,27)
23 00 473 014 Hub #4000 Complete (Items 9,11,13-21)
24 00 473 015 Tandem Arm & Bearings Cpl. (Items 3-13)
25 01 140 442 Tandem Wing Wheel Arm Assy. L.H. (Items-1,24,20f 23)
26 01 140 456 Tandem Wing Wheel Arm Assy. R.H. (Items 2,24,20f 23)
27 00 373 006 Wheel Boelt ‘ ’
28 0l 140 162 Tandem Wheel Axle
29 01 140 056 Bronze Bushing
30 00 356 003 Bolt 1/2"x3"
31 00 366 005 Lock Nut 1/2"
32 00 473 009 Tube
33 00 473 007 Tire 760x15
34 01 140 088 Wheel 15"x6"x6"
35 01 140 060

Tandem Wheels Complete (Items 32,33,34)
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MODFL TmiE SECTION  PAGE
8BC HYDRAULICS 20' — 34’ 9 42
REF.NO.| PARTNUMBER | DESCRIPTION

1 01~-140-308 1/2' HOSE ASSEMBLY 171" - ALL MODELS

2 0t —140-298 3/8 HOSE ASSEMBLY 235" — ALL MODELS

3 01 -140—369 3/8' HOSE ASSEMBLY 81" - ALL #MODELS

4 01 ~140-304 3/8" HOSE ASSEMBLY 32 - ALL MODELS

5 0t -140-208 - 3/8 HOSE ASSEMBLY a0 - ALL MODELS

6 o ~140~378 8’ HOSE ASSEMBLY 98" -— 23 & 25

8 1 -140-3876 3/8' HOSE ASSEMBLY 112° - 28" & 3i'

8 01 -1 40~370 /6" HOSE ASSEMBLY 148" - 34'

8 01 ~140-359" 8" HOSE ASSEMBLY 81" - 20

7 Ot -140-379 3/8' HOSE ASSEMBLY 145" - 23' & 2%

7 01 =140=-377 38 HOSE ASSEMBLY 160" — 28" & &1’

7 01 -1 40371 3/8" HOSE ASSEMBLY 195" - 34

7 01 -148-019 3/8" HOSE ASSEMBLY 130" - 20

8 00-470-003 UNION TEE ~ 3/8 JiC. - ALL MODELS _

9 00-470-004 UNION TEE - 1f2 JI.C. - AlLL MODELS

0 00-470-048 ELBOW S0 DEG. ~ 1/2 SAE X 1/2 JIC, - ALL MODELS

11 00~474-268 CYLINDER 31/4 X 8 (PRINCE) CENTER SECTION SERIAL NO. 2194 TQO 4400
11 00-474-322 CYLINDER 31/2 X 8 {PRINCE) CENTER SECTION SERIAL NO. 21)0¢ ...

i2 00-474-269 CYLINDER 31/4 X 8 W/ MECHANICAL STOP — SERIAL NO. 2184 TO 4400
12 00-474-345 CYLINDER 31/2 X 8" W/ MECHANICAL STOP — SERIAL NO. 21500( ......

13 00-474-273 MECHANICAL DEPTH STOP

14 00-474-270 CYLINDER 3 X 8 (PRINCE) WINGS — SERIAL NO. 2124 TO 4400
14 00474323 - CYLINDER 31/4 X 8 (PRINCE) WINGS — SERIAL NO. 21500 ...

15 ot -140--199 CLYINDER 31/2 X 24" (PRINCE) WING FOLD

16 08-001 - 331 TRANSPORT STOP

17 02-010-032 PiN

18 00-333-011 HAIR PIN

4=

06-001-380

CYLINDER STOP COMPLETE
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[SECTION
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' MODEL P TmE | | sECTION  PAGE |
. sBC | HYDRAULICS 40' | | L9 44]
\ REF.NO.| PART NUMBER DESCRIPTION !
| 1 01 -140-308 1/2 HOSE ASSEMBLY 171"
i 2 01 —1 40—298 378" HOSE ASSEMBLY 236"
.3 01 -140--369 3/8' HOSE ASSEMBLY 61"
| 4 01 —140-315 3/8' HOSE ASSEMBLY a2
5 01 -140-314 38 HOSE ASSEMBLY 60°
! 6 01 ~140-316 38" HOSE ASSEMBLY 20"
7 0t ~140-317 38 HOSE ASSEMBLY 110°
8 M -140-375 - 3/8' HOSE ASSEMBLY 112
9 01 ~140--380 e HOSE ASSEMBLY 120"
10 01 -140-361 3/8' HOSE ASSEMBLY 240"
A 00-470-004 UNION TEE - 1/2 JiC.
12 00~-470~049 ELBOW 0 DEG. ~ 1/2 S8AE X 1/2 J.I.C.
13 00-474~266 4 CYLINDER 31/2 X 8 (PRINCE) GENTER SECTION SERIAL NO. 2194 TO 4400
00474322 CYLINDER 31/2 X 8 (PRINCE) CENTER SECTION SERIAL NO. 2100 ...
b 1e 00~474-268 4 CYLINDER 31/4 X 8 (PRINCE) 15t WING NO. 2194 TO 4400
L 00-474—323 CYLINDER 31/4 X 8 (PRINCE ) 15t WING SERIAL NO. 2000 .....
15 00~474-270 CYLINDER 3 X 8 (PRINCE) 2nd.ist WING NO. 2194 TO 4400
00-474-324 CYLINDER 8 X 8 (PRINCE ) 2nd. WING SERIAL NO. 210X ...
16 06-001 - 331 TRANSPORT STOP
17 02-010-032 PIN -
18 00-333-011 HAIR PIN
19 00-474-267 CYLINDER 31/2 X 8 W/ MECHANICAL STOP ~ SERIAL NO. 2194 TO 4400
00-474-345 CYLINDER 31/2 X 8" W/ MECHANICAL STOP — SERIAL NO, 210X ...
20 00-474—273 MECHANICAL DEPTH STOP
21 01 ~140~199 CLYINDER 31/2 X 24* (PRINCE ) WING FOLD
29 00-470~003 UNION TEE - 3/8 JIC.
23 06-001 —380 CYLINDER STOP COMPLETE




MODEL

SBC

ITITLE

SERIAL NO. 2194 TO 4400
PRINCE CYLINDERS 312 X8

SECTION

C 45
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MODEL vE L NO. 2194 10 4400 — [SECTION PAGE
SBC ’_— P CYLINDER 31/2 X8 -00-474-266 (267) !ﬂmm; 46
I R —— DESCRIPTION

1 00-474-303 Piston Rod 1%"

2 00-474-304 Piston

3 00-474-305 Piston Rod Nut

4 00-474-306 Butt Clevis

5 00-474-307 Gland

6 00-474-308 Tube Assembly

7 00-474-099 Tie Rod w/Nuts

8 00-474-154 Plug #8 Steel

9 00-474=294 Level Seal Plug

10 00-474-104 Clevis Assembly (includes items #11&12)
11 00-356-127 Bolt 5/16" X 25" Gr. 5
12 00-365-007 Nut 5/16"

13 00-474-311 Seal Kit

14 00-474-318 Clevis Pin
15 009474—173. Cotter Pin

16 00~474-266 Cylinder 3%" X 8" X 14"

17 00-474-273 Mechanical Depth étop
18 00-474-267 Cylinder 3%" X 8" w/ Mech Stop
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SBC

'TITLE

SERIAL NO. 21XXX9 ...
PRINCE CYLINDERS 3V2 X8

SECTION
9
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y i y PAGE
s Be TP RINGE TYUNGER S 172 X8 - 00-474-322 (345) lﬁagﬁo" 48
R arct | PART NUMBER DESCRIPTION |
1 00-474-331 Piston Rod 1%"
2 00-474-338 Piston
3 00=474-305 Piston Rod Nut
4 00-474-306 Butt Clevis
5 00-474-335 Gland Assy.
6 00-474-332 Tube Assembly
7 00=474-099 Tie Rod w/Nuts
8 00-474-154 Plug #8 Steel
9 00-474-349 Level Seal Plug
‘10 00=474=341 Clevis Assembly (includes bolt & nut)
1 00-474-342 BUSHING
13 00-474-328 Seal Kit
14 00~474-343 Clevis Pin
15 00-474-173 Cotter Pin
16 00-474-322 Cylinder 3%" X 8" X 1%"
17 00-474-2713 Mechanical Depth Stop-
18 00-474-345 .Cylinder 34" X 8" w/ Mech Stop
s
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WODEL YITLE_SERIAL NO. 2194 10 4400 " [FECTToN PAGE
SBC : ’ PRINCE CYLINDER 3 V4 X 8 -00-474-268 (269) 9 . 50

FREFERENCE

NUMBER PART NUMBER DESCRIPTION
1 00-474~296 fiston Rod 1%"
2 00--474-297 Piston
3 00-474-170 Piston Red Nut
4  00-474-171 Butt Clevis
5 00-474-298 Gland
6 00-474-299 Tube Assembly
7 00-474-099 Tie Rod w/Nuts
8 00-474--154 Plué # 8 Steel
9 00-474-294 Level Seal Plug
10 00-474-104 Clevis Assembly (includes items 11&12)
11 00-356-127 Bolt.5/16" X 2%" Gr. 5~
12 00-356-007 Nut 5/16"
13 00-474-302 Seal Kit
14 00-474-318 - Clevis Pin
15 00~474-173 i Cotter Pin
16 00-474-268 Cylinder 3%" X 8" X 1%"
17 00-474-273 Mech Depth Stop

18 00-474-269 Cylinder 3%" X 8" w/Mech Stop
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SBC

[T7EE SERIAL NO. 21XXX9 ....
_ PRINCE CYLINDER 31/, X8 ~00-474-323(346)
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' PAGE

MODELSBC (WPEFNCE Cch)l NDE >(93 174 X 8 -00-474 -323 (346) SECE;ON 52
F'TEE;E&EE:E PART NUMBER DESCRIPTION

1 00-474-331 Piston Rod I%"

2 00-474-339 Piston

3 00-474~305 Piston Rod Nut

4 00=-474=171 Butt Clevis

5 00-474-336 | Gland Assy.

6 00-474--333 Tube Assembly

7 00=474-099 Tie Rod w/Nuts

8 00~474-154 Plug # 8 Steel

9 00-474~-349 Level Seal Plug

10 00-474-341 Clevis Assembly (includes bolt « nut)

i1 00-474 =342 BUSHING

13 00-474-329 Seal Kit

14 00-474-344 Clevis Pin

15 00-474-173 Cotter Pin

16 00-474-323 Cylinder 3%" X 8" X 14"

17 00-474-273 Mech Depth Stop

18 00-474-346 Cylinder 3%" X 8" w/Mech Stop
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MODEL TLE SERIAL NO. 2194 TO 4400 | |SECTION PAGE
5B8¢C ' PRINCE CYLINDER 3XB -D0-474-270 (271) , 9 ' 54
R%‘Fgggg};:'é PART NUMBER DESCRIPTION
00-474-286 Piston Rod 1%" (Replace with 00-474-296)
2 00-474-289 Piston
00-474-170 Piston Rod Nut
00~474~116 Butt Clevis
00-474-290 Gland
00-474-287 Tube Assembly
00-474-288 Tie Rod w/Nut
00-474-154 Plug # 8 Steel
9 00-474-294 Level Seal Plug
10 00~474-104 Clevis Assembly (includes item # 11&12)
11 00-356-127 Bolt 5/16" X 24" Gr. 5
12 00~365-007 Nut 5/16"
13 00-474-295 Seal Kit
14 00~474~318 Clevis Pin
15 00-474-173 Cotter Pin
16 00-474-270 Cylinder 3" X 8" X 1"
17 00-474~273 Mech Depth Stop

18 00-474-271 Cylinder 3" X 8" w/Mech Stop
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MODEL TITLE SERIAL MO, Z1XXX9 SECTION PAGH
s8¢ mlNCE CYLINDER 3X® - 00-474-324 ""_9 . 56

W PART NUMBER DESCRIPTION

1 00-474-331 Piston Rod 1%"

2 00-474-340 Piston

3 00-474-305 Piston Rod Nut

4 00-474-~116 Butt Clevis

5 00—4-74@33'7 Gland Assy.

6 00-474-334 Tube Assembly

7 00-474-348 Tie Rod w/Nut

8 00-474-154 Plug # 8 Steel

E) 00-474-349 Level Seal Plug

10 00-474-341 Clevis Assembly (includes bolt + nut )

11 00-474-342 BUSHING

13 00-474-330 Seal Kit

14 00-474-343 Clevis Pin

15 00-474-173 Cotter Pin

16 00-474-324, Cylinder 3" X 8" X 14"
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TITLE
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MODEL TITLE SECTION PAGE
SBC r PRINCE CYLINDER 3V72X24 - 01-160-185 9 58
REFERENCE [ papr NUMBER DESCRIPTION
I 00-474-091 Piston Rod
2 00-474-108 Piston
3 00--474=170 Lock Nut
b4 00-474-117 Butt Clevis
5 00-474-113 Gland
6 00-474-096 Tube
7 00-474-100 Tie Rod
8 00-474~154 5.A.E. ORB Plug
9 00-474=341 Rod Clevis Assembly REPLACES - 00-474-104
10 00-474-343 Clevis Pin REPLACES - 00-474-149
11 00-474~173 Cotter Pin
12 00-474-158 Packing Xit
13 01-140-199 Cylinder 34%" X 24"
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MODEL. TITLE | 11/93 {'S_éﬁlobl PAGE|
SBC /3500 Single Point Hydraulic Mech. Assembly 9 60
F‘ﬁ,"fg&;‘g € PART NUMBER DESCRIPTION
1 01 140 541 Base Bracket Weldment
2 01 000 403 U-Bolt ML2x9%94mm
3 00 315 009 Nut M12
4 01 140 550 Control Arm
5 01 140 552 U-Bolt %"-4"x 1 3/4"
6 00 366 005 Locknut %"
7 00 470 070 "Stroke Control Valve
8 00 356 127 Bol¢ 5/16%" x 2K"
9 0d 366 003 Locknut 5/16"
10 D1 140 548 Trigger Bar
11 01 140 555 Striker Bolt 3/8" x 3"
12 01 140 556 Striker Spring
13 00 366 004 Locknut 3/8"
14 01 140 542 S5lide Weldment
15 01 140 566 Backer Plate for Slide
16 0L 140 554 Knob - star Grip
17 01 140 549 Connecting Link
18 00 356 016 Bolt 3/8" x 14" GRS5.PL.
19 00 470 049 90° Elbow Ext ORB/EXT JIC
20 00 470 048 Straight Ext ORB/EXT JIC
21 00 470 072 Replacement Cartridge Assy.
22 00 361 035 Carriage Bolt 3/8" x 1k"
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5BC
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MODEL TITLE SECTION PAGE
SBC Single Point Hydraulic Hose Assembly 9 62

A meEeT |  PART NUMBER DESCRIPTION

1 %" Hose Assembly - From Cult. Hose Kit.

2 01 140 369 3/8 Hose Assembly - 81" - From Cult. Hose Kit

3 01 140 553 3/8 Hose Assembly - 60"

4 90 090 204 3/8 Hose Assembly - 36"

5 00 470 €70 Stroke Control Valve

© 00 470 048 .Straight Ext ORB/EXT JIC

7 00 470 049 90° Elbow EXT ORB/EXT JIC

8 00 470 071 90° Elbow %" Jrc/%"JIC

9 00 470 015 Straight %" JIC/%" JIC




